U-556J(p123), U-556J—6(¢148) £ TILTFHavHY o4 —
5[’ ’ 6’,

Double Action Sander

/
‘\
r’/
®

\
@

5 @

&2

T /@’

apy
S TS

@

(\\EE’Y//V

o &
N

e

——7

I\ R3z§53% ¢ HOW TO REMOVE PAD ( ‘\\
3.0y FZEEILTEUBEZEDETAND
ey, Turn PAD to position and insert
& ‘~> 4. Xy hEHT g 0O x
I\ J Remove PAD : 3 -
[ e @ % ™ Groove
e 38 - \ / J_\*
7 ) v
— : =) No39 5%:; 28ULAE
T \1 EURG 6L >FHH(3m) ~ I lg'i%ﬁ“
insert Hex.Wrench No38 @ Hole (penetration)

3.ty MEEIL TBMEESDRTANS
Turn PAD to position and insert

Bl >0 )8 >4 — : For Dynamic Single Sander

4. LOFEERIEMNT(CNY MHEISRNE O x
PAD doesn't turn i 3 &
without removing Hex Key @ %\/Groove
s & 4§
}\_/

2. RTERDD
Tighten The screw

=21, kDR SEAND
Inserting "Screw for rotary motion"

e

6”(148mm)
6”(148mm),

BT &
BT &

# 5 % /PARTS LIST 22102
=} =

Ir;\ld:X ("):ﬁ R4 Description Fif%i TEAh
1 7313 |FRT—HhHs/3— Housing cover 1 1,536
2 7312 |[\RT— Housing 556 1 11,760
3 7328 |0-Yv 45 O-Ring P-34 1 250
4 3253 |EMFACHZ L & Retaining ring STW-10 1 110,
5 3256 | RFYLY Ball Bearing 600077 1 864
6 7309 |Y¥FL—k Rear End Plate 1 3,780
7 7302 |V H— Cylinder 1 7,344
8 7327 |RTYLTEY Spring pin ¢ 3.5x12 2 100
9 7301 |O—%— Rotor 1 5,184
10 7319 [R—Y Vane 4 600
11 7308 |70 RIL—k Front End Plate 1 3,456
12 7332 |[fuERSHE Positioning pin 1 120
13 2450 [R7YLY Ball Bearing 600127 1 900
14 7325 |\UT—=51U Y5 Retaining ring IRTW-15 1 120
15 7307 _[/N)LT Valve 1 1,896
16 9018 |0-v % O-Ring S-12 2 100
17 7306 /NI RT—L Valve stem 1 1,440
18 7315 |—ILD v v— Seal washer 1 130
19 7320 [/\yFUEE Backing washer 1 160
20 1328 |UT—=259Y 5 Retaining ring ETW2.5 1 100
21 7322 |RTYY Spring 1 132
22 1505 |[0-Y>% O-Ring S-24 1 200
23 7311 |RI75—Hh/\— Muffler cover 1 1,896
24 7317 |®25— Muffler Optional OP(2) 192
25 7316 |RISHEZ Muffler cap 1 252
26 4438 |0-Yv 4 O-Ring S-14 1 110
27 7341 | AoLyk Iy yd Air Inlet Bushing 1 888
28 7314 [FY)wTHi— Glip cover 1 1,896
29 7114 |[L/\— Throttle lever 1 960
30 2507 |RFYLTEY Spring pin ¢3x18 1 60
31 7321 |¥— Shaft key 1 252
32 7300 [>Tk Shaft 1 3,780
33 7329 |0-)v 5 O-Ring P-46 1 240
34 7310 | E—5—#ZZ Motor cap 1 4,320
34A | 7310A |E—A—#EZ Motor cap 1 6,200
35 2526 |[/\REEE Spring washer M4 4 15
36 7330 |6FIfEARILE Cap Screw M4x12 4 110
37 7331 |IEHRD Screw M6X14 1 120
38 7412 [INS 49— Balancer 1 10,200
39 7304 |IN\NSHY— v Tk Balancer shaft 1 2,640
40 7324 |R7YLY Ball Bearing 6202LB 1 1,008
41 7323 |1 & Retaining ring 1 156
42 7318 [2x)Lk Felt 1 252
43 7305 |Zz)Lbh/N— Felt cover 1 2,400
44 7326 |T—=250) 5 Retaining ring ISTW-14 1 120
45 5500 |[MP/Sybk¢123 Velcro Pad 9123 5" 1 3,400
45-1 | 5502 [LP/Swk¢123 Glue-on Pad ¢123 5" OP 3,200
45-2 | 5504 [SLP/Swk¢ 123 Glue-on Soft Pad 123 [5” OoP 2,900
45-3 5531 |[MP/\whk ¢ 148 Velcro Pad ¢148 6" OP 4,000
45-4 5537 |LP/\vwk ¢ 148 Glue-on Pad 9148 6” OoP 3,900
46 7335 |RTYLTEY Spring pin ¢ 5x24 1 100
48 7411 |+FRMABFRD Screw M3x4 3 72
49 7338 |INSHY—H—FK Balancer protector 1 1,896
7334 6LV FHE Hex. Wrench 3x126 1 384

(PERHBRERTHEANBYFEY)

*Parts may be changed with/without notice.




